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¥ 3-1 FFHus 2 A8
49a9 AR5z
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74 3.0 2.94 2.8 2.81
3.13 275
3.26 3.69
28 3.2 3.11 3.5 3.23
3.13 3.51




¥ 4-7 30MPaw ZIEES RANAZZE 4827

A&

7837} = (MPa)

d 30-Plain 30-MFRC-25 | 30-MFRC-35 | 30-MFRC-4.5 30-SF-25
ays
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A= AFLE 273717 FAe] B F KS F 2408 2 ASTM C 2939 F&ell oA
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days
i, =% 3t A%
5.52 3.61
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4.87 3.47
4.64 551
74 45 4.40 5.3 5.26
4.46 517
5.11 6.45
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2.60 2.69 2.57 3.45 2.73
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1. Forta Fiber 734 E 2 &S A F[=/F ]

AANRE . KCTL-B-17-01006

HolA] (1 )/(F 1)

}"l 'g )s] 21 }él Fai A% QA ART A 3
Azl 031-283-1892 > 031-419-1893

1.4 & ¥ 3 : KCIL-16-01605

271 & 9 ARREE

3. F & A% oAl ST beEltE 8(adtE, 3%
4. Al B o : Forta A%

N

Aol & 54 - FHEYS

6.4 3 4 3.
Al g &= = Ao 3t = gl e}
olBAUE MPa 684 n>5
j = T e — ASTM D 3039 : 2008 s o
QIBEAMAI GPa 487 n=Al24
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Certificate No : KCTL-B-17-01000-1

Page( 1 )/( 1 )Pages
35. Ansuntekom-gil, Sangnok-gu. Ansan-si,

[ ] { ] 2 5 .
Certificate of Test omw i

1. Number of Receip : KCTL-16-01605

2. Name : Seomun Construction Corporation

3. Address @ 8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea
4, Test Sample : FORTA-FERRO

5. Use of Report : Quality Control

6. Test Results :

Test Iltem Unit Test Results | Test method used Uncertainty
Tensile strength MPa 684 Number of Specimens,
S - ASTM D 3039 : 2008
Tensile Young' s modulus, GPa 487 n=5
END.
Measurements performed by Approved by )
Name : Lee, Jae Ho Name : Lee, Yong Soo M :

# The above test report is the result of the sample which a client submitted.

2017 . 02 |, 21
Director, Korea Concrete Testing Laboratory

{ Kerfé Rbrea‘ Concrete Testing Laboratory



30MPas AFH7 Z38E PLAIN w8/ 5]

AR AFE ¢ KCTL-B-17-01007

HolA (1 3/(F 1)

A‘I '@ )g 11 )‘.] Fa AR G ST HHEIED 35
Ash 031-283-1892 = 031-419-1893

1.3 & ¥ & : KCTL-16-01606
3

2. 7] = M= ()
8. & 4 A= kA 2T el E 8(agE, 3%)
4. A =2 o 30MPa-PhinZ23 g E
5. AFol & =4  FAHE
6.4 & 4 3
Alg & s e 9 Algdzt gt AlE ek H| in |
sz | mm 12 | ASTM G143 : 2009 o
e % 19 ASTM C231 : 2009
xE 3 210
eSS MPa ERC 271 ASTM C873 : 2004
M 282 320
HE PR . MPa 27 604 ASTM C873 : 2004
e 32 25
Bz MPa M 7 X ASTM C293 : 2008 Er
A 282 43
SHEZE o MPa M2 28 20 ASTM C1609 : 2007 RES) By
ol 4 % M 28 461 ASTM C1609 : 2007
] M 3 23
maolatzte MP: | W 7Y 27 ASTM C496 : 2004
A 28 28
AANHCEARE MPa | A 282 63 | ASTM C882 : 2005
ZojHste % -0,0422 ASTM C157 : 2008
T Az4s e 0| Ml 2 2 JIS A 1151 : 2002
CqAEe aFAEa.
A4} c o] A = Ay s 8+ (W

% R AN AR 20 AMT AR HE P9,
2017 . 02 .

st 32 E

3 Korea Concrete Testing Laboratory



Certificate of Tes

Certificate No :
Page( 1 )/( 1 )Pages

35. Ansantekom-gil, Sangnok-gu. Ansan-si,
Gyeonggi-do, Korea

Tel: 82-31-283-1892 Fax: 82-31-419-1893

KCTL-B-17-01007-1

1. Number of Receip : KCTL-16-01606

[

Name :

Address :

ol

. Test Sample :

Seomun Construction Corporation

30MPa-Plain Concrete

5. Use of Report : Quality Control

8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea

6. Test Results :

Test ltem Unit Test Results Test method used Uncertainty
Slump mm 120 ASTM C143 : 2009
Air content % 19 " ASTM ©231 : 2009
- curing 3days 210 -
Compressive strength MPa  |curing 7days | 27.1 ASTM C873 : 2004
curing 28days 320
Compressive Young' s modulus| MPa 27 694 ASTM C873 Q5004_ |
curing 3days 25
Flexural strength MPa  |curing 7days 41 ASTM C293 : 2008
cufingl 2BHaye 43 Number of Specimens,
Equivaient flexilral étrengthi MPa  |curing 28days 20 ASTM C1609 : 2007 s
Flexural toughness index % curing 28days 46.1 ASTM C1609 : 2007
curing Bday; | 23
Split tensile strength MPa  |curing 7days 27 ASTM C496 : 2004
c;r;g 28days 28
Bond strength by slant shear MPa  |curing 28days 6.3 ASTM (882 : 2005
Ratio of length change % -0,0422 ASTM C157 : 2008
Shrinkage - fine crack JIS A 1151 : 2002

Measurements performed by
Name : Lee, Jae Ho

L ﬂ; . Approved by

Name : Lee, Yong Soo

% The above test report is the result of the sample which a client submitted,

2017 .

02

21

Director, Korea Concrete Testing Laboratory

; Kérea Concrete Testing Laboratory
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3. Forta Fiber £9](2.5kg/m®) v ==&/ & ]

AHME © KCTL-B-17-01008
HAolA (1)/(F 1)
Fa AR QHMA] 45T HAEIFEE 35

A5} 031-283-1892 320 031-419-1893

.38 4 ¥ % : KCIL-16-01607
2, 7] T W ARAAEE)
3. 4 7= SRA] G+ geElztR 8(a gy, 3%
4. A = i : 30MPa-Forta A4 £¢) —E—ELE]E(Z_Skg/m'%)
5. ABol 857  gande
6. Al 8 2 #:
NEE S g 9 N 7t Algary CTR
syz | 125 ASTM C143 : 2009 | 7
El | % 20 ASTM C231 : 2009
= 32 243 |
praze MPa e 7 330 | ASTM G873 : 2004
A2 282 arar |
TIPS MPa 30647 | ASTM C873 : 2004
e 3 25 L
gz MPa M 72 40 ASTM €293 : 2008 -
M 282 48
) e MPa Az 282 24 asi oooe < aoor | AIET
HoldA$ % A 282 499 | ASTM C1609 : 2007
77777 - W 3 22
ZHIHAT MPa | mME 7Y 26 ASTM C496 : 2004
Xz 282 31
HAEHE AT MPa M 282 | 64 ASTM C882 : 2005 |
CZoMse | % | -00188 | ASTMCIS57:2008 |
AZeS ) Zogle JIS A 1151 : 2002
“HA9e aagans.
A9 o) A P L SEEE S AT

3 Kjorea- Concrete Testing Laboratory



Certificate of Tes

Certificate No @ KCTL-B-17-01008-1

Page( 1 )/( 1 )Pages

35, Ansantekom-gil, Sangnok-gu, Ansan-si,
Gyeonggi-do, Korea

Tel: 82-31-283-1892 Fax: 82-31-419-1893

Number of Receip : KCTL-16-01607

2, Name @ Seomun Construction Corporation

B

. Use of Report : Quality Control

. Test Sample : 30MPa-Forta Fiber Concrete(Z,Skg/mj)

Address : 8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea

6. Test Results :

Test Item Unit Test Results Test method used Uncertainty

Slump mm 125 ASTM C143 : 2009
Air content % 20 ASTM C231 : 2008

curing 3days 243
Compressive strength MPa c;mng 7days 33.0 ASTM C873 : 2004

curing 28days | 371
Compressive Young s medulus| MPa 30 647 ASTM C873 : 2004

curing 3days 25
Flexural strength MPa  |curing 7days 40 ASTM (293 : 2008

t;u:in; EB@SV* Zr Number of Specimens,
Equivalent flexurél strength MPa  |curing 28days 24 ASTM C1609 : 2007 e
Flexural toughness in£x7 7‘%;7 curing 28days | 499 ASTM C1609 : 2007

curing 3days 22
Split tensile strength MPa  |curing 7days 26 ASTM C496 : 2004

curing 28days 3.1
Bond strength by slant shear MPa  |curing 28days 6.4 ASTM (882 : 2005
Ratio of length change % -0.0188 ASTM C157 : 2008
Shrinkage - no cracks in Concrete JIS A 1151 : 2002

END,

Measurements performed by Approved by

Name : Lee, Jae Ho

Name : Lee, Yong Soo

% The above test report is the result of the sample which a client submitted.

2017

0z .

21 .

Director, Korea Concrete Testing Laboratory

kciiy Korea Concrete Testing Laboratory




4. Forta Fiber £91(3.5kg/m?) v 3H[ =&/ & ]

AANME © KCTL-B-17-01009

#HolAl (1)/(F 1)

}\] '@ )é 31 A_] Fa AR M) A%T HHAFL 35
sk 031-283-1892  H2: 031-419-1893

1.d & ¥ % :KCTL-16-01608

271 @ W AREAEEH

8. 2 A7E QA QAT gEtR 8(ItE, 39)
4.4 B ® :30MPaForta A EY EAEGSkg/m’)

5. 4Hol & 5A - FEAYUE

6.A 8 A FH
NEdg= = AlgZzt gt Alguty H] |
gz  mm | 120 ASTM C143 : 2009
=2 % | 19 ASTM C231 : 2009
IH_?:.1 3 234 - o
otzzte MPa e 72l 277 ASTM C6873 : 2004
e 282 318
C gsEA4s | MPa 30955 ASTM C873 1 2004
A o 26 R -
s MPa M 7 44 ASTM €293 : 2008 .
Mz 28 56
srlazs MPa M 282 27 ASTM C1608 : 2007 m=AlEA
FolaH 4 % e 282 490 ASTM C1609 : 2007
7 SRR = ] P M 3y 20
moIRLE MPa | mE 7Y 27 ASTM C496 : 2004
xm ooy | 32
AR AZE MPa My 28 6.1 ASTM CB882 : 2005
ZolHzts % 00173 ASTM C157 : 2008
 dAzss . FYgls JIS A 1151 : 2002

- e dRAEATS

47 : o A 0 R (gW

2017 . 02, 21
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Y Korea Concrete Testing Laboratory



Certificate No : KCTL-B-17-01009-1

Page( 1 )/( 1 )Pages
35, Ansantekom-gil. Sangnok-gu, Ansan-si,

[ ] { ]
Gy i-co, Kored
Certificate of Test ormse = @ o

1. Number of Receip : KCTL-16-01608

2. Name : Seomun Construction Corporation

3. Address : 8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea
4. Test Sample : 30MPa-Forta Fiber Concrete(3.5kg/m’)

5. Use of Report : Quality Control

6. Test Results :

Test Item Unit Test Results Test method used Uncertainty
Slump mm 120 ASTM C143 : 2009
Air content % 19 ASTM €231 : 2009

curing Sdays- "“23‘4
Compressive strength MPa  |curing 7days 277 ASTM G873 : 2004

curing 28days 318
Compressive Young' s modulus| MPa 30 955 ASTM (873 : 2004

curing 3days 26
Flexural strength MPa  |curing 7days 44 ASTM €293 : 2008

Number of Specimens,

curing 28days 56 -
n>

Equivalent flexural strength MPa  |curing 28days 27 ASTM C1609 : 2007

Flexural toughness index % curing 28days 490 ASTM C1609 : 2007
7 curing 3days 20

Split tensile strength MPa  |curing 7days 27 ASTM C496 : 2004
curing 28days 32

Bond strength by slant shear MPa . curing 28days 6.1 ASTM (882 : 2005

Ratio of length change % -0.0173 ASTM C157 : 2008

Shrinkage - no cracks in Concrete JIS A 1151 : 2002

END.
Measurements performed by i Approved by ) Y )
Name : Lee, Jae Ho w Name : Lee, Yong Soo fﬁ s

¥ The above test report is the result of the sample which a client submitted.

2017 . 02 . 21 .
Director, Korea Concrete Testing Laboratory

Korea Concrete Testing Laboratory
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5. Forta Fiber &=

1 (4.5kg/m’) M= E/GE]

A NE -
#elA (1)/(F 1)
Fas YIS A FRT QNEFD 35

KCTL-B-17-01010

Al A A

Ak 031-283-1892  H2: 031-419-1893

1.3 & ¥ 3 : KCTL-16-01609
2.7 + o ANEAEE
3 =% A 7= kA HT gElRt R 8(AdE, 3%)
4. A & W :30MPaForta 4§ £¢ ZITE4 5kg/m’)
5. AT ol &5 FHAE
6. A 8 4 #:
Al & = = AM&Zdzt gt Alg ety d| o
sz mm 125 ASTM G143 : 2009
=l % - 20 ASTM G231 : 2009
M2 s | 208
e MPa A2 7Y 284 ASTM €873 : 2004
A 28 309
S MPa 29 182 ASTM C873 : 2004
- o mE s 34
Hzs MPa ER 47 ASTM €283 : 2008 it
Mz 282 59
solzE MPa M 28 28 | Aol :mo | TOET
2olMA15 % T 282 470 | ASTM C1609 : 2007
 mE sy 15
ZHOIHLE MPa | M 7Y 24 | ASTM C496 : 2004
Xz 282 32
HANHBEAZE | Mpa | A 282 6.4 ASTM CB82 : 2005
Zo|Hste % -0.0170 ASTM G157 : 2008
HESS - mHols JIS A 1151 : 2002

- A EAAEERS.

s

2ga o] A =

iy sa1:084%

ofy
(2,

% B AAAY ARARE nAo] AT Ase] tha A5,
2017 . 02 . 21 el

stz 232 EAEE

ea Concrete Testing Laboratory
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Certificare No : KCTL-B-17-01010-1

Page( 1 )/( 1 )Pages
35, Ansantekom-gil. Sangnok-gu, Ansan-si,

[ ] ‘s
Ty i-lo, Kore:
Certificate of Test oo im =~

1. Number of Receip : KCTL-16-01609

2. Name @ Seomun Construction Corporation

3. Address : 8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea
4. Test Sample : 30MPa-Forta Fiber Concrete(4 Skg/m’)

5. Use of Report : Quality Control

6. Test Results :

Test Item Unit Test Results Test method used Uncertainty
Slump mm 125 ASTM C143 : 2009
Air content % 20 ASTM G231 : 2009 |
- curing 3days 208 .
Compressive strength MPa curing T7days 284 ASTM C873 : 2004
curing 28days | 309
Compressive Young s modulus| MPa 29 182 ASTM C873 : 2004
- curing 3days 34
Flexural strength MPa  |curing 7days 47 ASTM C293 : 2008

Number of Specimens,

curing 28days 59 >3
nz

Equivalent flexural strength MPa  |curing 28days 28 ASTM C1609 : 2007
Flexural toughness index % curing 28days | 47.0 ASTM C1609 : 2007

curing 3days 15
Split tensile strength MPa  |curing 7days 24 ASTM C496 : 2004

curing 28days 3.2
Bond strength by slant shear MPa  |curing 28days 64 ASTM (882 : 2005
Ratio of length change % -0,0170 ASTM C157 : 2008
Shrinkage - no cracks in Concrete JIS A 1151 : 2002

END.
Measurements performed b | ; l A d b : ’
easurem perfor y . pproved by (gb 5-

Name : Lee, Jae Ho Name : Lee, Yong Sco

¥ The above test report is the result of the sample which a client submitted,
2017 . 02 . 21 .
Director, Korea Concrete Testing Laboratory

Karea Concrete Testing Laboratory
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6. Steel Fiber &< (25kg/m®) w g =2/ 2]

AHAME : KCTL-B-17-01011

HolA (1 )/(F 1)

}"I 'g }g 21 }\.:I Fa AE QU 4T QoL 35
b 031-283-1892 ;A0 031-419-1893

1. 4 ¥ % :KCIL-16-01739

271 & #WARAEHE

3. F 2 A7I= R el gElkiR 8(2tE, 3%)
4.4 2 9 :30MPads £9 23gE(25kg/m)

5. 4ol &5 A FHEYS

6.A ¥ 4 #
Al Y s = o 9 AlEZn gt Algub H| i)
£z mm 120 ASTM C143 : 2009
7| % 18 ASTM G231 : 2009
o M 3y 209
o=zE MPa W 72 289 ASTM G873 : 2004
Y 28 301
IETTIPS MPa 28146 |  ASTM C873 : 2004
el sy | 28
a1z MPa M 72 | 38 | ASTM 208 : 2008 -
M 282 56
SolEnE MPa Mz 282 21 ASTM C1609 : 2007 Al
HolMAS | % | a2 282 372 ASTM C1609 : 2007
M T 21 ' .
ZHOIBAUE MPa M 72 26 ASTM G496 : 2004
R 282 30
 ZAREESZE MPa | = 282 | 61 ASTM (882 : 2005
 Zopuse % -0,0203 ASTM G157 : 2008
_ T : Fge JIS A 1151 : 2002

- AN AP AR

i

237 ol Al & ol sanie s (*ﬁf’

2017 . 02 . 21 .

st 23 EAY Y

%  Korea Concrete Testing Laboratory
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Centificate' No : KCTL-B-17-01011-1

Page( 1 )/( 1 )Pages
35, Ansantekom-gil. Sangnok-gu, Ansan-si,

Certificate of Test opmew tom

1. Number of Receip : KCTL-16-01739

o

. Name : Seomun Construction Corporation
3. Address : 8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea
4. Test Sample : 30MPa-Steel Fiber Concrete(25kg/m’)

Use of Report : Quality Control

n

6. Test Results :

Test Item Unit Test Results Test method used Uncertainty
Slump mm 120 ASTM C143 : 2009
Air content % 18 ASTM G231 : 2009
N N _curing 3days 209 -
Compressive strength MPa |curing 7days h 289 ASTM C873 : 2004
curing 28days 301
Compressive Young ; moaulus MPa 28 146 ASTM G873 : 2004
curing 3days ; 28
Flexural strength MPa  |curing 7days 38 | ASTM (293 : 2008

5 - Number of Specimens,
curing 28days 56

Equivalent flexural strength MPa  |curing 28days 2.1 ASTM C1609 : 2007 s
Flexural toughness index % curing 28days 372 ASTM C1609 : 2007
e curing 3days 21
Split tensile strength MPa  |curing 7days 26 | ASTM C496 : 2004
curing 28days 3.0
Bond strength by slant shear MPa  |curing 28days 6.1 ASTM (€882 : 2005
Ratio of length change % -0,0203 ASTM C157 : 2008
Shrinkage - no cracks in Concrete JIS A 1151 : 2002
END.
Measurements performed by Approved by ( l } 5
Name : Lee, Jae Ho Name : Lee, Yong Soo

¥ The above test report is the result of the sample which a client submitted,
2017 . 02 . 21 .
Director, Korea Concrete Testing Laboratory

} Korea Concrete Testing Laboratory
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7. 40MPaw AFE% 32 E PLAIN ¥l [=/9F 1]

A9 E : KCTL-B-17-01012

el (1 )/(F 1)

)‘] -@ )ﬁ Zi }ﬂ Fa AN b AT HUHER 35
As}: 031-283-1892 2 031-419-1893

1.3 & ¥ 3 : KCTL-16-01740
9

2.7 % CAREAA G
3. 5 2 F7|= A BT IR 8(aztkE, 3%
4. A i=4 ™ 40MPa-Plain 38 E
5. WBol g2  FAUUS
6.4 ¥ 2 #
Ald & 5 I AlgZzot gt AlEety Hl o
sz mm 7 125 ~ ASTM C143 © 2009
=7|2 % 19 ~ ASTM 231 : 2009
| e 315
oz MPa M 7 a7.1 ASTM G873 : 2004
‘ A 28 414
LSERAH| A MPa 34976 ASTM C873 : 2004
\ T 3 52 - n>3
gz MPa PR 45 ASTM C293 : 2008 n=A|B4
A 282 53
SolEzE MPa A 282 26 ASTM C1609 : 2007
: HolMA5 w28y 497 ASTM C1609 : 2007
g 32 a7 o e A f
Lol TIE N MPa | mE 72 | 80 | ASTM CA49 : 2004
sy | 32

L R

o

1
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=

4
o:

(o]

20l A & w

ofy
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N
o
o
X

2017 .

g=xE3d
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Certificate No : KCTL-B-17-01012-1

Page( 1 )/( 1 )Pages
35, Ansantekom-gil, Sangnok-gu, Ansan-si.

L ] L ] B v
Certificate of Test oo s =~ .

1. Number of Receip : KCTL-16-01740

2, Name : Seomun Construction Corporation

3. Address : 8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea
4, Test Sample : 40MPa-Plain Concrete

5. Use of Report : Quality Control

6. Test Results :

Test Item Unit Test Results Test method used Uncertainty
Slump mm 125 ASTM C143 : 2009
Air content % | 19 ASTM C231 : 2009
. curing 3days 315 -
Compressive strength MPa  |curing 7days | 37.1 ASTM C873 : 2004
curing 28days 414
Compressive Young' s moduus|  MPa 34976 ASTM C873 : 2004
c;L]ring 3days 52 Number of Specimens,
Flexural strength MPa curing 7days 45 ASTM C293 : 2008 |n=3

curing 28days 53
Equivalent flexural strength MPa  |curing 28days 26 ASTM C1609 : 2007

Flexural toughness index % curing 28days | 497 ASTM C1609 : 2007
curing 3days 2.7
Split tensile strength MPa  |curing 7days 3.0 ASTM C496 : 2004

curing 28days 32

END,

Measurements performed by Approved by ( wl )

Name : Lee, Jae Ho Name : Lee, Yong Soo

% The above test report is the result of the sample which a client submitted.
2017 . 02 ., 21 .
Director, Korea Concrete Testing Laboratory

' Karea Concrete Testing Laboratory
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8. Forta Fiber £9(1.0 kg/m®) v =&/ &1

HqAHMEE ¢ KCTL-B-17-01013

HolA (1 )/(F 1)

A] -@ )g 31)‘.] Fa A7E S ART GAAB2 35
A3} 031-283-1892  HA: 031-419-1893

1.3 £ ¥ = : KCTL-16-01741

2.7 #F W ARAEE

3 % 2 7= A T tEtE 8(2dE, 33)
4. A & ® :40MPaForta A& £ 23 E(1.0kg/m’)

5. 4F#ol & =54 FHEHS

6. A 8 A #
ALY &= ot 9 A&ZAznt gt N H| I
sy= | oam 120 ASTM C143 : 2009 ]
7 P w | 18 ASTM C231 : 2009
- o _l M 3 387 I -
yszE MPa M 7 453 ASTM 873 : 2004
e 28 471
bEENH S MPa 35420 ASTM 873 : 2004
’ M 3z 35 | n>3
sze MPa M 7 53 ASTM €293 : 2008 n=Al24
M 28 6.6
solgze | mpa T 282 27 ASTM C1609 : 2007
HolMra % T 282 402 ASTM C1609 : 2007
L - M 3 25
ZHATZE MPa e 7Y 28 ASTM C496 : 2004
M osy | 35

- slAge ARAgAR,

i

A7} o A & ofMy cad:o 84 (Aya)'f

2017 . 02 . 21

st= a3 EAY Al

@ Korea Concrete Testing Laboratory
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Certificate No : KCTL-B-17-01013-1

Page( 1 )/( 1 )Pages
35, Ansantekom-gil, Sangnok-gu, Ansan-si,

L ]
Gye i-do, K
Certificate of Test ¢omewom =~

1. Number of Receip : KCTL-16-01741

o

. Name @ Seomun Construction Corporation

3. Address : 8, Darigan-ro, Danwon-gu, Ansan-si, Gyeonggi-do, Korea

B

. Test Sample : 40MPa-Forta Fiber Concrete(1,0kg/m")

5. Use of Report : Quality Control

6, Test Results :

Test Item Unit Test Results Test method used Uncertainty
Slump mm 120 ASTM C143 : 2009
Air content % | 18 | ASTM C231:2008 |
. 7 ;:uring 3days 387 ]
Compressive strength MPa  |curing 7days | 453 ASTM G873 : 2004
curing 28days 47 1
Compressive Young' s modulus| MPa 35420 ASTM C873 : 2004
7 curing 3days 35 Number of Specimens,
Flexural strength MPa |curing 7days 5_37 ASTM C293 : 2008 |n=>3
Icuring 28days 6.6
?quivalent flexural strength MPa  |curing 28days 27 ASTM C1609 : 2007
Flexural toughness index % curing 28days 470_Q ASTM C1609 : 2007
curing 3days 245
Split tensile strength MPa  |curing 7days 28 ASTM C496 : 2004
curing 28days 35
END,
Measurements performed by Approved by (o
Name : Lee, Jaec Ho Name : Lee, Yong Soo W

# The above test report is the result of the sample which a client submitted,
2017 . 02 . 21
Director, Korea Concrete Testing Laboratory

.3 Korea Concrete Testing Laboratory
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